
™

WARNING

No. Description Qty.

1 Channel 1

2 Frame Bracket 2

3 Block Nut 4

4 3/4 x 1-1/2" Bolt 6

5 3/4" Lock Washer 6

6 5/8 x 1-1/2" Bolt 4

7 5/8 x 2" Bolt 4

8 5/8" Lock Washer 8

9 Bed Plug 1

10 Wrench 1

No. Description Qty.

1 Bed Rail 1

1
3

5 9

10

8
7

3

2

1

4

6




